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SECTION 1: Customer information

Company Name
Address

Telephone Number
Facsimile Number
Contact Person

Panasonic Mobile Communications Development of Europe Ltd
Willoughby Road, Bracknell Berkshire RG12 8FP, UK

+44 (0) 1344 706774

+44 (0) 1344 706796

Andrew James

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.
Type of Equipment

Model No.

Serial No.

Rating

Receipt Date of Sample

Country of Mass-production
Condition of EUT

Modification of EUT

2.2 Product Description

General Specification

Power Supply (radio part input)

Clock frequency(ies) in the system

Hardware / Software version

Digital Camera

DMC-CM1

Refer to Section 4, Clause 4.2

AC120V/60Hz (AC Adaptor)

DC3.8V (Battery)

January 7, 2015

China

Production prototype

(Not for Sale: This sample is equivalent to mass-produced items.)
No Modification by the test lab

Cellular PA: 3.0V-4.2V (Depend on Battery voltage)
Cellular other RF part: 1.3V, 1.8V, 2.05V, 2.7V (Regulated voltage)

WLAN 5GHz Front-end module: 3.0V-4.2V (Depend on Battery voltage)

WLANY/BT other RF part: 1.3V, 1.8V, 3.0V (Regulated voltage)
2.26GHz (Max)
See below table for other clock frequencies

Frequency Device
32.768kHz MSMB8974AB
32.768kHz (X'tal) BUYD2206
27.0MHz TC358764AXBG, X02-256-64UCBGA, BUYD2206
48.0MHz (X'tal) WCN3680
24.0MHz MSMB83974AB, Sub Camera
19.2MHz WTR1625L, MSME974AB
19.2MHz (X'tal) PM8941
9.6MHz wWcCDg320
72MHz Main Camera
27.12MHz NFCIC

Rev. PR/ QRCT Version 3.0.32.0

UL Japan, Inc.
Ise EMC Lab.
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Radio Specification
IEEE802.11b IEEE802.11g/n IEEE802.11a/n/ac IEEE802.11n/ac IEEE802.11ac
(20 M band) (20 M band) (40 M band) (80 M band)
Frequency 2412-2462MHz *1) 2412-2462MHz *1) 5180-5240MHz 5190-5230MHz 5210MHz
of operation 5260-5320MHz 5270-5310MHz 5290MHz
5500-5700MHz 5510-5670MHz 5530-5610MHz
5745-5825MHz 5755-5795MHz 5775MHz
Type of modulation | DSSS OFDM-CCK OFDM (64QAM, 16QAM, QPSK, BPSK) OFDM
(CCK, DQPSK, (64QAM, 16QAM, (64QAM, 16QAM,
DBPSK) QPSK, BPSK) QPSK, BPSK,
256QAM)
Channel spacing SMHz 20MHz | 40MHz 80MHz
Antenna type Monopole
Antenna Connector | Spring type
type
Antenna Gain 2.4GHz: -5.40dBi
W52: -3.0dBi, W53: -3.5dBi, W56: -1.5dBi, W58: -1.8dBi
*1) 2412-2462MHz is not applied for this test report.
Bluetooth Ver.4.0 GSM W-CDMA LTE
with EDR function
Frequency 2402-2480MHz [Up Link] [Up Link] [Up Link]
of operation GSM850: 824 — 849MHz Band II: 1850 — 1910MHz Band II: 1850 — 1910MHz

PCS: 1850 — 1910MHz
[Down Link]

GSM850: 869 — 894MHz
PCS: 1930 — 1990MHz

Band IV: 1710 — 1755MHz
Band V: 824 — 849MHz
[Down Link]

Band II: 1930 — 1990MHz
Band IV: 2110 - 2155MHz
Band V: 869 — 894MHz

Band IV: 1710 — 1755MHz
Band V: 824 — 849MHz
Band VII: 2500 — 2570MHz
Band X VII: 704 — 716MHz
[Down Link]

Band II: 1930 — 1990MHz
Band IV: 2110 — 2155MHz
Band V: 869 — 894MHz
Band VII: 2620 — 2690MHz
Band X VII: 734 — 746MHz

Type of modulation | BT: GMSK , 8PSK QPSK QPSK, 16QAM
FHSS (GFSK, n/4-
DQPSK, 8-DPSK)
LE: GFSK
Channel spacing BT: IMHz 200kHz 200kHz 100kHz
LE: 2MHz
Antenna type Monopole Monopole Main: Monopole
Sub: Monopole
Antenna Connector | Spring type Spring type Main: Spring type
type Sub: Spring type
Antenna Gain -5.40dBi GSM&850: -0.9dBi Band II: 0.5dBi Band II: 0.5dBi
PCS: 0.5dBi Band IV: 0.6dBi Band IV: 0.6dBi
Band V: -0.9dBi Band V: -0.9dBi
Band VII: -0.2dBi
Band X VII: -1.5dBi
NFC GPS/GLONASS
Frequency 13.56MHz GPS: 1575.42MHz
of operation GLONASS: 1597.55-1605.89MHz
Type of modulation | ASK GPS: BPSK
GLONASS: BPSK
Channel spacing - GLONASS: 0.5625MHz
Antenna type Loop Monopole
Antenna Connector | Spring type Spring type
type
Antenna Gain N/A -2.9dBi

*This test report applies for WLAN (IEEE802.11a/11n-20/11ac-20/11n-40/11ac-40/11ac-80 [SGHz band]).
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SECTION 3: Test specification, procedures & results

3.1

Test Specification

Title

Test Specification

FCC 47CFR Partl15 Radio Frequency Device Subpart E
Unlicensed National Information Infrastructure Devices
Section 15.407 General technical requirements

* The revision on January 21, 2015 does not affect the test specification applied to the EUT.

FCC Part 15 Subpart E: 2015, final revised on January 21, 2015

3.2 Procedures and results
Item Test Procedure Specification Worst margin Results Remarks
. ) . QP
 |FCC :ANSIC63.4:2009 FCC: 15407(b)(6) /15207 |50 <15 0 54165MHz, L .
Conducted Emission AV Complied -
IC: RSS-Gen 8.8 IC: RSS-Gen 8.8 21.3dB, 0.53701MHz, N
FCC :ANSI C63.4:2009,
26dB Emission FCC KDB Publication Number FCC : 15.407(a)(1)(2)(3)
Bandwidth  |789033 N/A | Conducted
IC: - IC: -
FCC :ANSI C63.4:2009,
. FCC KDB Publication Number ~ |FCC : 15.407(2)(1)(2)(3)
Maximum Conducted i
Output Power 789033 See data Complied | Conducted
IC: - IC: RSS-210 A9.2(1)(2)(3)
FCC :ANSI C63.4:2009,
Maximum Power FCC KDB Publication Number FCC : 15.407(a)(1)(2)(3) c fed | Conducted
Spectral Density 789033 omphe onducte
IC: - IC: RSS-210 A9.2(1)(2)(3)
. _ FCC : 15.407(b), 15.205 and
Spurious Emission FCC: ANSI €63.4:2009 15.209 7.5dB Complied Conducted /
Restricted Band Edge IC: - IC: RSS-210 A.9.2(1)(2)(3) 5725.000MHz, PK, Vert. P Radiated
20dB Emission oo ANST 063.4:2009 FCC : 15.215(c) See data Complied | Conducted
Bandwidth
6dB Emission 1c0 . \NgT 063.4:2009 FCC : 15.407(c) See data Complied | Conducted
Bandwidth

Note: UL Japan, Inc.’s EMI Work Procedures No. 13-EM-W0420 and 13-EM-W0422.

* For DFS tests, please see the test report number 10636726H-H-R1 issued by UL Japan, Inc.

FCC 15.31 (e)

The EUT is a battery-operated device and test was performed with the full-charged battery.
During the test, the battery was charged from AC Adaptor.
Therefore, this EUT complies with the requirement.

FCC Part 15.203 Antenna requirement

It is impossible for end users to replace the antenna, because the antenna is mounted inside of the EUT. Therefore, the
equipment complies with the antenna requirement of Section 15.203.

UL Japan, Inc.
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4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
:+81 596 24 8124




Test report No.

:10636726H-C-R1

Page 17 0f 105
Issued date : February 20, 2015
Revised date : March 5, 2015
FCCID : UCE314062A
3.3 Addition to standard
Item Test Procedure Specification Worst margin Results Remarks
99% Occupied RSS-Gen 6.6 RSS-210 A9.2 (1)(2)(3) N/A N/A Conducted
Band Width

Other than above, no addition, exclusion nor deviation has been made from the standard.

3.4

Uncertainty

EMI
The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.

Test room Conducted emission

(semi- (+dB)

anechoic 150kHz-30MHz

chamber)

No.1 3.5dB

No.2 3.5dB

No.3 3.6dB

No.4 3.5dB

Test room Radiated emission

(semi- (3m*)(+dB) (Am*)(+dB) (0.5m*)(+dB)
anechoic 9kHz 30MHz 300MHz 1GHz 10GHz 18GHz 26.5GHz
chamber) 30MHz | -300MHz | -1GHz -10GHz | -18GHz 26.5GHz -40GHz
No.l1 4.0dB 5.1dB 5.0dB 5.1dB 6.0dB 4.9dB 4.3dB
No.2 3.9dB 5.2dB 5.0dB 4.9dB 5.9dB 4.7dB 4.2dB
No.3 4.3dB 5.1dB 5.2dB 5.2dB 6.0dB 4.8dB 4.2dB
No.4 4.6dB 5.2dB 5.0dB 5.2dB 6.0dB 5.7dB 4.2dB

*3m/1m/0.5m = Measurement distance

Antenna terminal conducted emission Antenna terminal conducted emission | Channel power
and Power density (+dB) (+dB) (+dB)
Below 1GHz | 1GHz-3GHz | 3GHz-18GHz | 18GHz-26.5GHz 26.5GHz-40GHz
1.5dB 1.7dB 2.8dB 2.8dB 2.9dB 2.6dB

Conducted Emission test

The data listed in this test report has enough margin, more than the site margin.

Radiated emission test(3m)

The data listed in this test report has enough margin, more than the site margin.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
1 +81 596 24 8999

Telephone
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:+81 596 24 8124
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35 Test Location
UL Japan, Inc. Ise EMC Lab. *NVLAP Lab. code: 200572-0
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999 Facsimile : +81 596 24 8124
IC Registration | Width x Depth x Size of Other
Number Height (m) reference ground plane (m)/ | rooms
horizontal conducting plane
No.1 semi-anechoic | 2973C-1 192x11.2x7.7m 7.0 x 6.0m No.1 Power
chamber source room
No.2 semi-anechoic | 2973C-2 7.5x58x52m 4.0x4.0m -
chamber
No.3 semi-anechoic | 2973C-3 12.0 x 8.5 x 5.9m 6.8 x 5.75m No.3
chamber Preparation
room
No.3 shielded room | - 40x6.0x2.7m N/A -
No.4 semi-anechoic | 2973C-4 12.0x 8.5x 5.9m 6.8 x5.75m No.4
chamber Preparation
room
No.4 shielded room | - 40x6.0x2.7m N/A -
No.5 semi-anechoic | - 6.0x6.0x3.9m 6.0 x 6.0m -
chamber
No.6 shielded - 4.0x4.5x2.7m 40x4.5m -
room
No.6 measurement - 4.75x5.4x3.0m 475x4.15m -
room
No.7 shielded room | - 47x7.5x2.7m 47x7.5m -
No.8 measurement - 3.1x50x2.7m N/A -
room
No.9 measurement - 8.8x4.6x2.8m 2.4 x2.4m -
room
No.11 measurement | - 6.2x4.7x3.0m 4.8 x4.6m -
room

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0m for No.1, No.2, No.3, and No.4 semi-anechoic

chambers and No.3 and No.4 shielded rooms.

3.6  Dataof EMI, Test instruments, and Test set up

Refer to APPENDIX.

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
:+81 596 24 8124



Test report No.

Page

Issued date
Revised date
FCCID

1 10636726H-C-R1
1 9 of 105

: February 20, 2015
: March 5, 2015

: UCE314062A

SECTION 4: Operation of E.U.T. during testing

4.1 Operating Modes

Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing- Managing
Complex Regulatory Approvals - ” of TCB Council Workshop October 2009 and also was judged the necessity of

802.11ac mode by the pre-test.

Mode Remarks*

IEEE 802.11a (11a) 6Mbps, PN9
IEEE 802.11n 20MHz BW (11n-20) MCS 0, PN9
IEEE 802.11ac 20MHz BW (11ac-20) MCS 0, PN9
IEEE 802.11n 40MHz BW (11n-40) MCS 0, PN9
IEEE 802.11ac 40MHz BW (11ac-40) MCS 0, PN9
IEEE 802.11ac 80MHz BW (11ac-80) MCS 0, PN9

*The worst condition was determined based on the test result of Maximum Conducted Output Power.

*The power value of the EUT was set for testing as follows (setting value might be different from product

specification value);

- Power Setting: 11la: 12dBm, 11n-20: 12dBm, 11ac-20: 12dBm, 11n-40: 11dBm, 11ac-40: 10dBm, 11ac-80: 10dBm

- Software: QRCT Version 3.0.32.0
*This setting of software is the worst case.

Any conditions under the normal use do not exceed the condition of setting.

In addition, end users cannot change the settings of the output power of the product.

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
Facsimile 1 +81 596 24 8124
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*The details of Operating mode(s)
Test Item Operating Tested Frequency
Mode Lower Middle Additional Upper
Band Band Band Band
Conducted emission, 11a Tx *1) - 5260MHz *1) - -
Conducted Spurious Emission
26dB Emission Bandwidth 11a Tx - 5260MHz 5500MHz -
11n-20 Tx 5300MHz 5580MHz
11ac-20 Tx 5320MHz 5700MHz
11n-40 Tx - 5270MHz 5510MHz -
11ac-40 Tx 5310MHz 5550MHz
5670MHz
11ac-80 - 5290MHz 5530MHz -
5610MHz
99% Occupied Bandwidth, 11a Tx 5180MHz 5260MHz 5500MHz 5745MHz
20dB Bandwidth, 11n-20 Tx 5220MHz 5300MHz 5580MHz 5785MHz
Maximum Conducted Output Power, 1lac-20Tx | 5240MHz |  S320MHz | S700MHz | 5825MHz_|
Maximum Power Spectral Density 11n-40 Tx 5190MHz 5270MHz 5510MHz 5755MHz
1lac-40 Tx 5230MHz 5310MHz 5550MHz 5795MHz
| S670MHZ ]
11ac-80 5210MHz 5290MHz 5530MHz 5775MHz
5610MHz
Radiated Spurious Emission (Below 1GHz) 11a Tx *1) - 5260MHz *1) - -
Radiated Spurious Emission (Above 1GHz) 11a Tx 5180MHz 5260MHz 5500MHz 5745MHz
5320MHz 5580MHz 5785MHz
| S700MHz | S825MHz |
11n-20 Tx 5180MHz 5320MHz 5500MHz 5745MHz
| s700MHz | s825MHz_|
11n-40 Tx 5190MHz 5270MHz 5510MHz 5755MHz
5310MHz 5550MHz 5795MHz
b |oseTOMEZ | ]
11ac-80 5210MHz 5290MHz 5530MHz 5775MHz
5610MHz
6dB Bandwidth 1la Tx - - - 5745MHz
11n-20 Tx 5785MHz
1lac-20 Tx 5825MHz
11n-40 Tx - - - 5755MHz
Macd40Tx |\ S7T95MHz__|
11ac-80 - - - 5775MHz

*1) The operating mode and tested frequency were tested as a representative, because it had the highest power at antenna terminal

test.
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4.2 Configuration and peripherals

AC 120V/60Hz

l : Standard Ferrite Core

* Cabling and setup(s) were taken into consideration and test data was taken under worse case conditions.

Description of EUT
No. Item Model number Serial number Manufacturer Remarks
A Digital Camera DMC-CM1 004401221416346 *1) Panasonic EUT
004401221415512 *2)
B AC Adaptor VSKO0825 k4000106PH Panasonic EUT
C Micro SD Card 02GUECA-MB - Panasonic -
D Earphone - - Panasonic -
*1) Used for antenna terminal conducted test
*2) Used for all tests except for antenna terminal conducted test
List of cables used
No. Name Length (m) Shield Remarks
Cable Connector
1 DC Cable 1.2 Unshielded Unshielded -
2 Earphone Cable 1.2 Unshielded Unshielded -

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile
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SECTION 5: Conducted Emission

Test Procedure

EUT was placed on a urethane platform of nominal size, 1.0m by 1.5m, raised 0.8m above the conducting ground
plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded
conducting surface. EUT was located 80cm from a Line Impedance Stabilization Network (LISN)/ Artificial mains
Network (AMN) and excess AC cable was bundled in center.

For the tests on EUT with other peripherals (as a whole system)

I/O cable and AC cables that were connected to the peripherals were bundled in center. They were folded back and
forth forming a bundle 30cm to 40cm long and were hanged at a 40cm height to the ground plane. All unused 50ohm
connectors of the LISN(AMN) were resistivity terminated in 50ohm when not connected to the measuring equipment.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT in a Semi Anechoic
Chamber or a Measurement Room.
The EUT was connected to a LISN (AMN).

An overview sweep with peak detection has been performed.

Detector : QP and CISPR AV
Measurement range : 0.15-30MHz

Test data : APPENDIX

Test result : Pass

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
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SECTION 6: Radiated Spurious Emission and Band Edge Compliance

Test Procedure

EUT was placed on a urethane platform of nominal size, 0.5m by 1.0m, raised 0.8m above the conducting ground
plane.

The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with a ground plane.

The height of the measuring antenna varied between 1 and 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field strength.

The measurements were made with the following detector function of the test receiver and the Spectrum analyzer (in
linear mode).

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the
Spectrum Analyzer.

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

Below 1GHz
The result also satisfied with the general limits specified in section 15.209(a).

Above 1GHz
Inside of restricted bands(Section 15.205):
Outside of the restricted bands:

Apply to limit in the Section 15.209(a).

Apply to limit 68.2dBuV/m(-27dBm e.ir.p. )

in the Section 15.407(b)(1)(2)(3). .

Apply to limit 68.2dBuV/m(-27dBm e.i.r.p. ) or
78.2dBuV/m(-17dBm e.i.r.p.*) in the Section 15.407(b) (4m).

Restricted bandedge: Apply to limit in the Section 15.209(a).

Since this limit is severer than the limit of the inside of restricted bands.

*Electric Field Strength to e.i.r.p. Conversion

E = M (uV/m) :P is the e.i.r.p. (Watts)
3
Test Antennas are used as below;
Frequency 30MHz to 300MHz | 300MHz to IGHz Above 1GHz
Antenna Type Biconical Logperiodic Horn
Frequency Below 1GHz Above 1GHz
Instrument used | Test Receiver Spectrum Analyzer
Detector QP PK AV
IF Bandwidth BW 120kHz(T/R) RBW: 1MHz Method AD *1)
VBW: 3MHz RBW: 1MHz
VBW: 3MHz
Detector: Power Averaging (RMS)
Test Distance 3m 3m (below 10GHz),
1m*2) (above 10GHz),
0.5m*3) (above 26.5GHz)

*1) The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules vO1 "Guidelines for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E (Issued on June
6,2014)".

*2) Distance Factor: 20 x log (3.0m/1.0m) = 9.5dB

*3) Distance Factor: 20 x log (3.0m/0.5m) = 15.6dB

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone 1 +81 596 24 8999
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- The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Measurement range : 30M-40GHz
Test data : APPENDIX
Test result : Pass

UL Japan, Inc.

Ise EMC Lab.
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SECTION 7: Antenna Terminal Conducted Tests

Test Procedure

The tests were made with below setting connected to the antenna port with Spectrum Analyzer.

Test Span RBW VBW Sweep | Detector Trace Instrument used
time and Test method
26dB Bandwidth 40MHz, 80MHz, Close to 1% | Greater than | Auto Peak Max Hold Spectrum Analyzer
160MHz of EBW RBW
99% Occupied 1.5 times to 5.0 times the | 1% to 5% of | >3 RBW Auto Peak Max Hold Spectrum Analyzer
Bandwidth OBW the OBW *1)
20dB Bandwidth 40MHz, 80MHz, 100kHz 300kHz Auto Peak Max Hold Spectrum Analyzer
160MHz
6dB Bandwidth 40MHz, 80MHz, 100kHz 300kHz Auto Peak Max Hold Spectrum Analyzer
160MHz
Maximum Conducted | - - - Auto Averaging - Power Meter
Output Power (Sensor: 80MHz BW)
(Method PM-G)
Maximum Power 40MHz, 80MHz, IMHz or 3MHz or Auto Sample Clear Write | Spectrum Analyzer
Spectral Density 160MHz 470kHz *2) | 1.5MHz Power Averaging
(200 times)
Conducted Spurious 9kHz-150kHz 200Hz 620Hz Auto Peak Max Hold Spectrum Analyzer
Emission*3) 150kHz-30MHz 9.1kHz 27kHz

*The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules v01 "Guidelines for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E (Issued on June 6,
2014)".

*1) The measurement was performed with Max Hold since the duty cycle was not 100%.

*2) FCC standard says that RBW is set to be 500kHz for 5.725-5850GHz, but it is not possible with spectrum analyzer,
so 10log(500kHz/470kHz) was added to the test result.

*3) In the frequency range below 30MHz, RBW was narrowed to separate the noise contents.
Then, wide-band noise near the limit was checked separately, however the noise was not detected as shown in the
chart.(9kHz-150kHz:RBW=200Hz, 150kHz-30MHz:RBW=9.1kHz)

The test results and limit are rounded off to two decimals place, so some differences might be observed.

Test data : APPENDIX
Test result : Pass

UL Japan, Inc.

Ise EMC Lab.
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APPENDIX 1: Data of EMI test

Conducted Emission

DATA OF CONDUCTED EMISSION TEST

UL Japan, Inc. Ise EMC Lab. No.4 Semi Anechoic Chamber
Date : 2015/01/20

Report No. © 10636726H
Temp. /Humi. . 23deg. C / 35% RH
Engineer : Koji Yamamoto
Mode / Remarks : WLAN 11a 5260MHz
LIMIT : FCC15.207 QP
FCC15.207 AV
— N O:QPX:AV
% [dBuV] << GP/AV DATA >> — L [QP <AV
80
70
60 e

3M 5M ™ 10M 20M 30M
Frequency [Hz]
F Reading Level Corr. Results Limit Margin
requenoy ™ gp AV_| Factor [ AV P AV [ AV__| Phase Comment
[MHz] [dBuV] | [dBuV] [dB] [dBuV] [dBuV] [dBuV] [dBuV] [dB] [dB]

0.15297] 13.7 6.0 13.4 27.1 19. 4 65.8 55.8] 387 36.4] N
0.21324|  16.3 6.0 13.4 29.7 19. 4 63.1 53.1| 33.4/ 337 N
0.25319|  16.5 7.9 13.4 29.9 21.3 61.7 51.7|  31.8] 304 N
0.53701|  15.0] 11.2 13.5 28.5 24.7 56.0 46.0f 27.5| 21.3[ N
1.65194 1.7 -3.3 13.7 15.4 10. 4 56.0 46.0f 40.6| 356/ N
2.72026 5.6 0.9 13.7 19.3 14.6 56.0 46.0f 367 3.4/ N
0.15026|  13.8 5.6 13.4 21.2 19.0 66.0 56.0f 38.8] 370 L
0.21297| 17.2 6.7 13.4 30.6 20. 1 63.1 53.1| 325 330 L
0.25490  17.7 7.7 13.4 31.1 21.1 61.6 51.6] 30.5| 30.5| L
0.54165|  16.0|  10.3 13.5 29.5 23.8 56.0 46.0f 26.6] 222 L
1.63303 0.9 -4.0 13.5 14.4 9.5 56.0 46.0f 416 365 L
2.69368 7.3 1.7 13.7 21.0 15.4 56.0 46.0f 350 306/ L

CHART : WITH FACTOR, Peak hold data. CALCULATION : RESULT = READING + C.F (LISN + ATTEN + CABLE)

Except for the

above table : adequate margin data below the limits.

UL Japan, Inc.
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26dB Emission Bandwidth and 99% Occupied Bandwidth

Test place Ise EMC Lab. No.3 Measurement Room
Report No. 10636726H
Date 01/30/2015
Temperature/ Humidity 25deg. C/30% RH
Engineer Shinichi Miyazono
Mode 11a/ 11n-20/ 11ac-20 Tx
11la
Frequency 26dB Emission 99% Occupied Limit
Bandwidth Bandwidth
[MHZz] [MHz] [MHz] [MHz]
5180 | - 17.3528 -
5220 | - 17.3956 -
5240 - 17.3005 -
5260 21.680 17.3530 -
5300 21.596 17.2499 -
5320 21.981 17.3324 -
5500 21.754 17.3631 -
5580 21.672 17.3240 -
5700 | 21.666 17.3422 -
5745 - 17.4026 -
5785 | - 173299 -
5825 - 17.4056 -
11n-20
Frequency 26dB Emission 99% Occupied Limit
Bandwidth Bandwidth
[MHZz] [MHz] [MHZ] [MHz]
5180 - 18.2707 -
5220 | - 18.2851 -
5240 - 18.3018 -
5260 22.187 18.2308 -
5300 21.922 18.2892 -
5320 21.801 18.3452 -
5500 22.206 18.2528 -
5580 21.952 18.3486 -
5700 21.776 18.2915 -
5745 | - 18.1974 -
5785 | - 18.3336 -
5825 - 18.3038 -
11ac-20
Frequency 26dB Emission 99% Occupied Limit
Bandwidth Bandwidth
[MHZz] [MHz] [MHz] [MHZ]
5180 - 18.3032 -
5220 - 18.3279 -
5240 - 18.3062 -
5260 21.858 18.3494 -
5300 21.927 18.3161 -
5320 21.839 18.3336 -
5500 21.790 18.3107 -
5580 21.686 18.3178 -
5700 21.928 18.3217 -
5745 - 18.3118 -
5785 - 18.2946 -
5825 - 18.2973 -
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26dB Emission Bandwidth and 99% Occupied Bandwidth

Test place Ise EMC Lab. No.11 Measurement Room
Report No. 10636456H
Date 01/22/2015
Temperature/ Humidity 25deg. C/31% RH
Engineer Shinichi Miyazono
Mode 11n-40/ 11ac-40/ 11ac-80 Tx
11n-40
Frequency 26dB Emission 99% Occupied Limit
Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]
5190 | - 36.3646 -
5230 - 36.3696 -
5270 42.664 36.3878 -
5310 43.283 36.4007 -
5510 43.218 36.4471 -
5550 42.849 36.4253 -
5670 43.371 36.4458 -
5755 | - 36.4793 -
5795 - 36.4134 -
11ac-40
Frequency 26dB Emission 99% Occupied Limit
Bandwidth Bandwidth
[MHZz] [MHz] [MHz] [MHZ]
5190 - 36.4562 -
5230 | - 36.5231 -
5270 42.125 36.5407 -
5310 42.093 36.4504 -
5510 42.398 36.5473 -
5550 42.164 36.5003 -
5670 42.296 36.4555 -
5755 - 36.4756 -
5795 - 36.5027 -
11ac-80
Frequency 26dB Emission 99% Occupied Limit
Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHZ]
5210 - 74.9322 -
5290 83.012 74.8615 -
5530 83.175 74.8323 -
5610 83.786 74.8834 -
5775 - 74.9082 -

UL Japan, Inc.
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99% Occupied Bandwidth
1lla
5180MHz 5220MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Log Log
18 Sttt 10 :
d8/ P dB/ 7 ®
e S e “w e
B W P S
{1 g ™ iy ™o A ' ot gy
L4 e vy
LgAw LgAv
ML §2 M1 $2
Center 5.180 00 GHz Span 40 MHz Center 5.220 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BN 7 Pur  99.00 /
17.3528 MHz ¥ dB -20.00 d& 17.3956 MHz % dB -20.00 d5
Transmit Freq Error  20.376 kHz Transmit Freq Error  -33.989 kHz
¥ dB Bandwidth 20.743 MHz % dB Bandwidth 20.703 WHz
5240MHz 5260MHz
i Agilent R T I Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
10 " T 18 e
dB/ ¢ A dB/ ¢ hd
id ., A M,
> e > i \uf
", 7 "
4 il - —
W Vil R I
e Wy e A
LagAw LgRAv
ML 52 M1 S2
Center 5.240 0@ GHz Span 46 MHz Center 5.260 80 GHz Span 4@ MHz
#Res BH 430 kHz #WBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BH 7 Pur  99.00 /
17.3005 MHz ¥ dB -20.00 dB 17.3530 MHz x dB -20.00 dB
Transmit Freq Error  -36.945 kHz Transmit Freq Error  -19.499 kHz
% dB Bandwidth 20.606 MHz * dB Bandwidth 20.263 MHz
5300MHz 5320MHz
4 Agilent R T - Agilent R T
Ref 10 dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
10 ; . 10 o :
dB/ hd < dB/ ¢ Ad
N S > e
; . "
s Wt Y YL Mt ba Mt
et LT i W T T AL ]
LogAw LgRv
Ml 52 M1 52
Center 5.300 00 GHz Span 40 MHz Center 5.320 8@ GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) “Res BH 430 kHz WYBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 % Occupied Bandwidth Occ BH 7 Pur  99.00 7
17.2439 WHz x di —20.00 4B 17.3324 MHz x dB -20.00 4B
Transmit Freq Error  -32.712 kHz Transmit Freq Error  -64.063 kHz
® dB Bandwidth 20.756 MHz * dB Bandwidth 20.033 MHz
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99% Occupied Bandwidth
1la
5500MHz 5580MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Log Log
10 § PO D - 10 - —— iy
dB/ ¢ ke dB/ ¥ hd
N M, < L M <
L < 5 i by &
3 7 i
L T Vi Al e 1
e s o b
LgAw LgAv
ML §2 M1 $2
Center 5.580 09 GHz Span 40 MHz Center 5.580 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH 7 Pur  99.00 1
17.3631 MHz ¥ dB -20.00 d& 17.3240 MHz % dB -20.00 d5
Transmit Freq Error  -34.579 kHz Transmit Freq Error  -9.354 kHz
¥ dB Bandwidth 20.662 MHz % dB Bandwidth 20.645 WHz
5700MHz 5745MHz
i Agilent R T - Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
10 i i 10 .
dB/ hd hd dB/ ¥ ¢
b’ My, € 5" Che
, _I‘"I . W Q‘Ii 4,.\‘(
- T 7 AP
R L bt Ao b it nmy Wi guelle S,
LagAw LgRAv
ML 52 M1 S2
Center 5.700 0@ GHz Span 46 MHz Center 5.745 80 GHz Span 4@ MHz
#Res BH 430 kHz #WBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BH 7 Pur  99.00 /
17.3422 MHz ¥ dB -20.00 dB 17.4026 MHz x dB -20.00 dB
Transmit Freq Error  -33.947 kHz Transmit Freq Error  -26.978 kHz
% dB Banduidth 21.124 MHz * dB Bandwidth 20.442 WHz
5785MHz 5825MHz
4 Agilent R T - Agilent R T
Ref 10 dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
19 ps e P 10 = " P .
dB/ ¢ 3 dg/ ha A
o e > pt7 e
", M 4
At s b, il i ol Aty |,
LogAw LgRv
Ml 52 M1 52
Center 5.785 00 GHz Span 40 MHz Center 5.825 B0 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) “Res BH 430 kHz WYBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 PWr  99.00 7 Occupied Bandwidth Occ BN 7 Pur  99.00 7
17.3299 MHz x di —20.00 4B 17.4856 MHz x dB -20.00 dB
Transmit Freq Error  -23.148 kHz Transmit Freq Error  —54.295 kHz
® dB Bandwidth 20.416 MHz * dB Bandwidth 20.579 MHz
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26dB Emission Bandwidth
1lla
5260MHz 5300MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak l wPeak
Log | Log
16 e 1o AT
dB/ o y d dB/ < T d
s ™ b o v, d
il gr A gl : o
Y T T .‘_;.ﬁ""\“"'. eyt ¥
LgAw LgAv
ML §2 M1 $2
Center 5.260 00 GHz Span 40 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 220 kHz #YEH 620 kHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #VBH 6380 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH 7 Pur  99.00 1
16.7762 MHz ¥ dB -26.00 d& 16.7983 MHz % dB -26.00 d5
Transmit Freq Error  -9.257 kHz Transmit Freq Error  -10.373 kHz
¥ dB Bandwidth 21.680 MHz % dB Bandwidth 21.596 WHz
5320MHz 5500MHz
i Agilent R T - Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
10 e Ty P e e 18 e T P U e
a8/ P AR S AN B/ ¢ ; o
p'l‘ ! lk- “,
E T D ik o
r h f Moy
L o , Ll
iV U o AN (A v
LagAw LgRAv
ML 52 M1 S2
Center 5.320 0@ GHz Span 46 MHz Center 5.500 80 GHz Span 4@ MHz
#Res BH 220 kHz #YBH 620 kHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #UBH 620 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BN 7 Pur  99.00 /
16.7451 MHz ¥ dB -26.00 dB 16.7609 MHz x dB -26.00 dB
Transmit Freq Error  -35.378 kHz Transmit Freq Error  -16.845 kHz
% dB Bandwidth 21.981 MHz * dB Bandwidth 21.754 WHz
5580MHz 5700MHz
2 Agilent R T = Agilent R T
Ref 10 dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
18 wve T 10 EET L U L e
dB/ R dB/ & L
- e ."*w‘ <
) |
ol oy A, e A
T Yt i
LogAw LgRv
Ml 52 M1 52
Center 5.580 00 GHz Span 40 MHz Center 5.700 @ GHz Span 48 MHz
#Res BH 220 kHz #UBH 680 kHz Sweep 1.84 ms (1201 pts) "Res BH 220 kHz #UBH 620 kHz Sweep 1,04 ms (1201 prs)
Occupied Bandwidth Occ BH 7 PWr  99.00 7 Occupied Bandwidth Occ BN 7 Pur  99.00 7
16.7609 MHz x di -26.00 4B 16.7719 MHz x dB -26.00 dB
Transmit Freq Error  -25.790 kHz Transmit Freq Error  -25.912 kHz
® dB Bandwidth 21.672 MHz * dB Bandwidth 21.666 MHz
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99% Occupied Bandwidth
11n-20
5180MHz 5220MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Lag Log
10 - i 10 i
8/ b dB/ ®
Ny & h
i 0
WL TR PRl me
LgAw LgAv
ML §2 M1 $2
Center 5.180 00 GHz Span 40 MHz Center 5.220 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH 7 Pur  99.00 1
18.2787 MHz ¥ dB -20.00 d& 18.2851 MHz % dB -20.00 d5
Transmit Freq Error  -10.892 kHz Transmit Freq Error  15.232 kHz
¥ dB Bandwidth 21.063 MHz % dB Bandwidth 20.938 HHz
5240MHz 5260MHz
i Agilent R T - Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
1a . 18
dB/ ¥ hd dB/ 4 k1
i WY 5 R
by " "
L L W a )
N IARY, k) “"““I'""" Al A ““.‘1‘-‘. ‘l' WAl il o 1
ek 4 Ay \ A
LagAw LgRAv
ML 52 M1 S2
Center 5.240 0@ GHz Span 46 MHz Center 5.260 80 GHz Span 4@ MHz
#Res BH 430 kHz #WBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BH 7 Pur  99.00 /
18.3018 MHz ¥ dB -20.00 dB 18.2308 MHz x dB -20.00 dB
Transmit Freq Error  -14.725 kHz Transmit Freq Error  -2.167 kHz
% dB Bandwidth 21.236 MHz * dB Bandwidth 21.897 MHz
5300MHz 5320MHz
2 Agilent R T = Agilent R T
Ref 10 dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
18 a ol 18 — " ,
dB/ ¢ ¢ 8/ ¥ ©
b e L, N -
L y b’ b,
P A il g 1o Mo kT N
Bt au eyt A
LogAw LgRv
Ml 52 M1 52
Center 5.300 00 GHz Span 40 MHz Center 5.320 8@ GHz Span 48 MHz
#Res BH 430 kHz #UBH 1.3 MHz Sweep 1.04 ms (1201 pts) “Res BH 430 kHz WYBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 PWr  99.00 7 Occupied Bandwidth Occ BN 7 Pur  99.00 7
18.2892 MHz x di —20.00 4B 18.3452 MHz x dB -20.00 4B
Transmit Freq Error  -727.102 Hz Transmit Freq Error  -11.484 kHz
® dB Bandwidth 21.124 MHz * dB Bandwidth 21.836 MHz
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99% Occupied Bandwidth
11n-20
5500MHz 5580MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Log Log *
16 . 10 ) b
dB/ bd At B/ hid R
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Center 5.580 09 GHz Span 40 MHz Center 5.580 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH 7 Pur  99.00 1
18.2528 MHz ¥ dB -20.00 d& 18.3486 MHz % dB -20.00 d5
Transmit Freq Error  -26.647 kHz Transmit Freq Error  -35.293 kHz
¥ dB Bandwidth 21.142 MHz % dB Bandwidth 21.837 WHz
5700MHz 5745MHz
i Agilent R T I Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
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a8/ ¥ % &/ 4 b
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ML 52 M1 S2
Center 5.7008 60 GHz Span 46 MHz Center 5.745 80 GHz Span 4@ MHz
#Res BH 430 kHz #WBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
B T Occupied Bandwidth Occ BH % Pur  99.00 7
18.1974 MH=z % dB  -20.60 dB
Transmit Freq Error  -24.266 kHz Transmit Freq Error  -37.272 kHz
% dB Bandwidth 21.549 MHz * dB Bandwidth 21.867 MHz
5785MHz 5825MHz
2 Agilent R T = Agilent R T
Ref 10 dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
10 IR o 10 B RN E— " el
ds/ ¥ 3 8/ ¢ 2
w T v ;
S . 4] B Y by
1 el l\, o "l\.
o LRI YT LI
LogAw LgRv
Ml 52 M1 52
Center 5.785 00 GHz Span 40 MHz Center 5.825 B0 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) “Res BH 430 kHz WYBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 PWr  99.00 7 Occupied Bandwidth Occ BN 7 Pur  99.00 7
18.3336 MHz x di —20.00 4B 18.3938 MHz x dB -20.00 dB
Transmit Freq Error  -14.454 kHz Transmit Freq Error  -53.644 kHz
® dB Bandwidth 21.958 MHz * dB Bandwidth 21.888 MHz
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26dB Emission Bandwidth
11n-20
5260MHz 5300MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Log Log
16 T N 1o e — Tt
dB/ el T ) ) A4 dB/ ¢ : ©
Iy 73‘!_.4
i b s o Palh A W ‘
i Rk LoV R AL e
LgAw LgAv
ML §2 M1 $2
Center 5.260 00 GHz Span 40 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 220 kHz #YEH 680 kHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #VBH 6380 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH 7 Pur  99.00 1
17.8236 MHz ¥ dB -26.00 d& 17.8678 MHz % dB -26.00 d5
Transmit Freq Error  -8.073 kHz Transmit Freq Error  -21.085 kHz
¥ dB Bandwidth 22.187 MHz % dB Bandwidth 21.922 WHz
5320MHz 5500MHz
i Agilent R T - Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
10 L T ey = 10 ey W S
a8/ o IS A R &/ ? : 5
“' ‘A\‘L‘ i * )
& .M e
4 i o Mt eglpdl |
T o N ‘ P,
LagAw LgRAv
ML 52 M1 S2
Center 5.320 0@ GHz Span 46 MHz Center 5.500 80 GHz Span 4@ MHz
#Res BH 220 kHz #YBH 680 kHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz +UBH 680 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BN 7 Pur  99.00 /
17.8835 MHz ¥ dB -26.00 dB 17.8766 MHz x dB -26.00 dB
Transmit Freq Error  -44.308 kHz Transmit Freq Error  -15.498 kHz
% dB Bandwidth 21.801 MHz * dB Bandwidth 22.206 MHz
5580MHz 5700MHz
2 Agilent R T = Agilent R T
Ref 10 dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
10 AT 18 Tt P
dB/ L3 ’ 4 a8/ bd s
Y. ‘ Y 3 ;
b N Tl ) i )
i i v treet Fifetmri
LogAw LgRv
Ml 52 M1 52
Center 5.580 00 GHz Span 40 MHz Center 5.700 @ GHz Span 48 MHz
#Res BH 220 kHz #UBH 680 kHz Sweep 1.84 ms (1201 pts) "Res BH 220 kHz #UBH 680 kHz Sweep 1,04 ms (1201 prs)
Occupied Bandwidth Occ BH 7 PWr  99.00 7 Occupied Bandwidth Occ BN 7 Pur  99.00 7
17.7992 MHz x di -26.00 4B 17.8208 MHz x dB -26.00 dB
Transmit Freq Error  -12.546 kHz Transmit Freq Error  -21.762 kHz
® dB Bandwidth 21.952 MHz * dB Bandwidth 21.776 MHz
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Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile




Test report No.

1 10636726H-C-R1

Page : 25 of 105
Issued date : February 20, 2015
Revised date : March 5, 2015
FCCID : UCE314062A
99% Occupied Bandwidth
1lac-20
5180MHz 5220MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak |
Log Log [
10 1o i 10 I . i
dB/ ¢ ° B/ ¢ A
o Yy e o ™ <
P : TR — .-'/ E S
PN L VNI, TP .1 FTRAMLSEN ote
LgAw LgAv
ML §2 M1 $2
Center 5.180 00 GHz Span 40 MHz Center 5.220 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH 7 Pur  99.00 1
18.3932 MHz ¥ dB -20.00 d& 18.3279 MHz % dB -20.00 d5
Transmit Freq Error  -19.903 kHz Transmit Freq Error  -26.839 kHz
¥ dB Bandwidth 20.977 MHz % dB Bandwidth 20.852 WHz
5240MHz 5260MHz
i Agilent R T - Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
10 - 10 } .
dB/ ¥ 2 a8/ ¢ e
5 N, < > (—
T P g i by PO R ROV T
e - s i - ]
LagAw LgRAv
ML 52 M1 S2
Center 5.240 0@ GHz Span 46 MHz Center 5.260 80 GHz Span 4@ MHz
#Res BH 430 kHz #WBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BH 7 Pur  99.00 /
18.3062 MHz ¥ dB -20.00 dB 18.3494 MHz x dB -20.00 dB
Transmit Freq Error  -27.457 kHz Transmit Freq Error  -41.281 kHz
% dB Bandwidth 20.796 MHz * dB Bandwidth 20.905 MHz
5300MHz 5320MHz
4 Agilent R T - Agilent R T
Ref 10 dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak ]
Log Log |
10 — — y 18 5 e -
d8/ ¢ o a8/ ¢ °
5 AP s 47 h el
u ™, .."/ ““x
R AT T i, il b LAY
P T v RRLEL Tl L |
LogAw LgRv
Ml 52 M1 52
Center 5.300 00 GHz Span 40 MHz Center 5.320 8@ GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) “Res BH 430 kHz WYBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 % Occupied Bandwidth Occ BH 7 Pur  99.00 7
18.3161 MHz x di —20.00 4B 18.3336 MHz x dB -20.00 4B
Transmit Freq Error  -42.040 kHz Transmit Freq Error  -52.486 kHz
® dB Bandwidth 20.801 MHz * dB Bandwidth 20.948 MHz
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Ise EMC Lab.
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99% Occupied Bandwidth
1lac-20
5500MHz 5580MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak |
Log Log I
16 . 3 . pasne 10 I PV N
dB/ ¢ < dB/ ¥ 4
5 Mot 5 e
. . i ",
7 - i W
ot g’ " on iRl e ml'd‘\ [Pty il ,J-ﬁl;.‘u
LgAw LgAv
ML §2 M1 $2
Center 5.580 09 GHz Span 40 MHz Center 5.580 00 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH 7 Pur  99.00 1
18.3187 MHz ¥ dB -20.00 d& 18.3178 MHz % dB -20.00 d5
Transmit Freq Error  -64.635 kHz Transmit Freq Error  -33.533 kHz
¥ dB Bandwidth 20.733 MHz % dB Bandwidth 20.665 HHz
5700MHz 5745MHz
i Agilent R T - Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
19 I o i 10 - :
dB/ i A 8/ i hd
e e > s
A 1 K M,
g P R T i, erbriopall” ke T
- oy Lol
LagAw LgRAv
ML 52 M1 S2
Center 5.700 0@ GHz Span 46 MHz Center 5.745 80 GHz Span 4@ MHz
#Res BH 430 kHz #WBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BH 7 Pur  99.00 /
18.3217 MHz ¥ dB -20.00 dB 18.3118 MHz x dB -20.00 dB
Transmit Freq Error  -22.707 kHz Transmit Freq Error  -41.232 kHz
% dB Bandwidth 20.841 MHz * dB Bandwidth 20.804 MHz
5785MHz 5825MHz
2 Agilent R T = Agilent R T
Ref 10 dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
10 L | soacel 10 Y
dB/ ¥ At s/ ¥ At
> e > N
y o, o
I - "-1"*1\-;,4-"—*;,«m; e s R “'*'*"‘JMJILL',:
LogAw LgRv
Ml 52 M1 52
Center 5.785 00 GHz Span 40 MHz Center 5.825 B0 GHz Span 48 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) “Res BH 430 kHz WYBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 PWr  99.00 7 Occupied Bandwidth Occ BN 7 Pur  99.00 7
18.2946 MHz x di —20.00 4B 18.2973 MHz x dB -20.00 4B
Transmit Freq Error  -45.667 kHz Transmit Freq Error  -43.762 kHz
® dB Bandwidth 28.775 MHz * dB Bandwidth 20.805 MHz
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26dB Emission Bandwidth
1lac-20
5260MHz 5300MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Log Log
18 . . — 10 -
dB/ Lo - 3 dB/ ¢ o
H " < 2 g
{ G 5
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LgAw LgAv
ML §2 M1 $2
Center 5.260 00 GHz Span 40 MHz Center 5.300 00 GHz Span 48 MHz
#Res BH 220 kHz #YEH 620 kHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #VBH 6380 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH 7 Pur  99.00 1
17.8689 MHz ¥ dB -26.00 d& 17.8872 MHz % dB -26.00 d5
Transmit Freq Error  -20.161 kHz Transmit Freq Error  -37.564 kHz
¥ dB Bandwidth 21.858 MHz % dB Bandwidth 21.927 WHz
5320MHz 5500MHz
i Agilent R T - Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
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dB/ ?‘WWi" ARG ) Kd dB/ hd ] hd
T 7 .
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ML 52 M1 S2
Center 5.320 0@ GHz Span 46 MHz Center 5.500 80 GHz Span 4@ MHz
#Res BH 220 kHz #YBH 620 kHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz +UBH 680 kHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BN 7 Pur  99.00 /
17.8621 MHz ¥ dB -26.00 dB 17.8628 MHz x dB -26.00 dB
Transmit Freq Error  -34.354 kHz Transmit Freq Error  -25.698 kHz
% dB Bandwidth 21.839 MHz * dB Bandwidth 21.798 MHz
5580MHz 5700MHz
4 Agilent R T - Agilent R T
Ref 10 dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
l@ ¥ ot 18 e TN LN S
dB/ . > dB/ o - L
19 S > X
T A Rl | IO
ST T TR AN VT Y
LogAw LgRv
Ml 52 M1 52
Center 5.580 00 GHz Span 40 MHz Center 5.700 @ GHz Span 48 MHz
#Res BH 220 kHz #UBH 680 kHz Sweep 1.84 ms (1201 pts) "Res BH 220 kHz #UBH 680 kHz Sweep 1,04 ms (1201 prs)
Occupied Bandwidth Occ BH 7 PWr  99.00 7 Occupied Bandwidth Occ BN 7 Pur  99.00 7
17.8575 MHz x di -26.00 4B 17.8581 MHz x dB -26.00 dB
Transmit Freq Error  -47.825 kHz Transmit Freq Error  -26.207 kHz
® dB Bandwidth 21.686 MHz * dB Bandwidth 21.928 MHz
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99% Occupied Bandwidth
11n-40
5190MHz 5230MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Lag Log
18 | 18 L e SRS
8/ ¢ ® dB/ bl h °
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ML §2 M1 $2
Center 5.199 00 GHz Span 80 MHz Center 5.230 00 GHz Span 80 MHz
#Res BH 820 kHz #VBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 320 kHz #YBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BN 7 Pur  99.00 /
36.3646 MHz ¥ dB -20.00 d& 36.3696 MHz % dB -20.00 d5
Transmit Freq Error  -30.852 kHz Transmit Freq Error  -17.772 kHz
¥ dB Bandwidth 39.979 MHz % dB Bandwidth 40.571 WHz
5270MHz 5310MHz
i Agilent R T - Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
10 — 18 . e
dB/ ¢ Y < a8/ o i °
7 N f \
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I L 3 I
Lt VAT AL, s A AL S
LagAw LgRAv
Ml §2 M1 S2
Center 5.270 80 GHz Span 80 MHz | Center 5.318 00 GHz Span 88 MHz
#Res BH 820 kHz #UBH 2.4 MHz Sweep 1.64 ms (1201 pts) #Res BH 820 kHz #YBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BH 7 Pur  99.00 /
36.3878 MHz ® dB -20.00 db 36.4007 MHz x dB -20.00 dB
Transmit Freq Error  5.564 kHz Transmit Freq Error  -53.297 kHz
% dB Bandwidth 41.172 MHz * dB Bandwidth 40.456 MHz
5510MHz 5550MHz
4 Agilent R T - Agilent R T
Ref 10 dBm #Atten 28 dB Ref 18 dBm #Atten 20 dB
#Peak #Peak
Log Log
10 i , - 10 1 i
8/ ¢ < a8/ . ?
N, M Ny L e
o W o o,
:
vl LT o i |
Ly VALl T W L
LogAw LgRv
Ml 52 M1 52
Center 5.510 00 GHz Span 80 MHz Center 5.550 B0 GHz Span 88 MHz
#Res BH 820 kHz #UBH 2.4 MHz Sweep 1.84 ms (1201 pts) "Res BH 820 kHz WUBH 2.4 MHz Sweep 1,04 ms (1201 prs)
Occupied Bandwidth Occ BH 7 Pur  99.00 / Occupied Bandwidth Occ BN 7 Pur  99.00 7
dB -20.00 dB P dB  -20.08 dB
36.4471 MHz ¥ e 36.4253 MHz ¥ a8 el
Transmit Freq Error  -74.959 kHz Transmit Freq Error  -29.079 kHz
® dB Bandwidth 48.583 MHz ® dB Bandwidth 40.400 MHz
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99% Occupied Bandwidth
11n-40
5670MHz 5755MHz
------ Agilent R T - Agilent R T
Ref 18 dBm #Atten 28 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Log Log
10 § 10 i e i
dB/ ¢ ® d8/ 4 <
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P My & .”'r-,
R ) . Y,
SRR SN Nigh, [ LT Ty —-—
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Center 5.670 00 GHz Span 80 MHz Center 5.755 00 GHz Span 80 MHz
#Res BH 820 kHz #VBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 320 kHz #YBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandvidth Occ BH 7 Pur  99.00 7
36.4458 MHz ¥ 4B 2000 dB 36.4793 MHz % dB -20.00 d5
Transmit Freq Error  -29.939 kHz Transmit Freq Error  -36.835 kHz
% dB Bandwidth 41.919 MHz % dB Bandwidth 41.294 WHz
5795MHz
i Agilent R T
Ref 1@ dBm #Atten 28 dB
wPeak
Log
10 al - - .
B/ b4 r ks
5 Mo
!
gy gl Y
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LagAw
Ml §2
Center 5.795 00 GHz Span 80 MHz
#Res BH 820 kHz #YBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 %
36.4134 MHz ® dB -20.00 db
Transmit Freq Error  -64.022 kHz
% dB Bandwidth 40.871 MHz
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26dB Emission Bandwidth
11n-40
5270MHz 5310MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Log Log
18 10
4B/ P e e ey eoww— Y Yy P T s I
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ML §2 M1 $2
Center 5.270 00 GHz Span 80 MHz Center 5.310 00 GHz Span 80 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 1 Occupied Bandvidth Occ BH 7 Pur  99.00
36.0573 MHz ¥ dB -26.00 d& 36.0950 MHz % dB -26.00 d5
Transmit Freq Error  -12.640 kHz Transmit Freq Error  -17.010 kHz
¥ dB Bandwidth 42.664 MHz % dB Bandwidth 43.283 HHz
5510MHz 5550MHz
i Agilent R T ¥ Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
1a 18
4B/ D e e S 7 a8/ PO FESEPrro S YRS ey Y
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. ; ul W
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Ml §2 M1 S2
Center 5.510 00 GHz Span 80 MHz | Center 5.550 0@ GHz Span 88 MHz
wRes BH 430 kHz #UBH 1.3 MHz Sweep 1.64 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.60 / Occupied Bandwidth Occ BH % Pur  99.00 7
36.1451 MHz ® dB -26.00 dB 36.1088 MHz x dB -26.00 dB
Transmit Freq Error  -7.745 kHz Transmit Freq Error  -20.997 kHz
% dB Bandwidth 43.218 MHz * dB Bandwidth 42.849 WHz
5670MHz
36 Agilent R T
Ref 10 dBm #Atten 28 dB
#Peak
Log
18
4B/ PRSP es— T
}»' i \-4,“‘
e LT P
LagAw
Ml 52
Center 5.670 00 GHz Span 80 MHz
#Res B 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pur  99.00 %
36.1095 MHz X dB 2600 o
Transmit Freq Error  -21.662 kHz
% dB Bandwidth 43.371 MHz
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99% Occupied Bandwidth
1lac-40
5190MHz 5230MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Log Log
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ML §2 M1 $2
Center 5.199 00 GHz Span 80 MHz Center 5.230 00 GHz Span 80 MHz
#Res BH 820 kHz #VBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 320 kHz #YBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BN 7 Pur  99.00 /
36.4562 MHz ¥ dB -20.00 d& 36.5231 MHz % dB -20.00 d5
Transmit Freq Error  -95.212 kHz Transmit Freq Error  -77.019 kHz
¥ dB Bandwidth 40.308 MHz % dB Bandwidth 40.348 WHz
5270MHz 5310MHz
i Agilent R T - Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
1@ PSR O — P S 10 -~ P——— s -
dB/ o1 [ y e a8/ o | T T T e
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LagAw LgRAv
Ml §2 M1 S2
Center 5.270 80 GHz Span 80 MHz | Center 5.318 00 GHz Span 88 MHz
#Res BH 820 kHz #UBH 2.4 MHz Sweep 1.64 ms (1201 pts) #Res BH 820 kHz #YBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 £ Occupied Bandwidth Occ BH 7 Pur  99.00 /
36.5407 MHz ® dB -20.00 db 36.4504 MHz x dB -20.00 dB
Transmit Freq Error  -115.690 kHz Transmit Freq Error  -132.247 kHz
% dB Bandwidth 40.462 MHz * dB Bandwidth 40.137 MHz
5510MHz 5550MHz
4 Agilent R T - Agilent R T
Ref 10 dBm #Atten 28 dB Ref 18 dBm #Atten 20 dB
#Peak #Peak
Log Log
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dB/ s = a8/ o] K T
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TS LA T i T
LogAw LgRv
Ml 52 M1 52
Center 5.510 00 GHz Span 80 MHz Center 5.550 B0 GHz Span 88 MHz
#Res BH 820 kHz #UBH 2.4 MHz Sweep 1.84 ms (1201 pts) "Res BH 820 kHz WUBH 2.4 MHz Sweep 1,04 ms (1201 prs)
Occupied Bandwidth Occ BH 7 PWr  99.00 7 Occupied Bandwidth Occ BN 7 Pur  99.00 7
36.5473 MHz x di —20.00 4B 36.5003 MHz x dB -20.00 4B
Transmit Freq Error  -188.322 kHz Transmit Freq Error  -107.100 kHz
® dB Bandwidth 48.977 MHz ® dB Bandwidth 40.338 MHz
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99% Occupied Bandwidth
1lac-40
5670MHz 5755MHz
------ Agilent R T - Agilent R T
Ref 18 dBm #Atten 28 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Log Log
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Center 5.670 00 GHz Span 80 MHz Center 5.755 00 GHz Span 80 MHz
#Res BH 820 kHz #VBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 320 kHz #YBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandvidth Occ BH 7 Pur  99.00 7
36.4555 MHz ¥ 4B 2000 dB 36.4756 MHz % dB -20.00 d5
Transmit Freq Error  -58.628 kHz Transmit Freq Error  -107.196 kHz
% dB Bandwidth 40.496 MHz % dB Bandwidth 40,282 MHz
5795MHz
5 Agilent R T
Ref 1@ dBm #Atten 28 dB
wPeak
Log
1a S E— —
dB/ o . i
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ol TP L~ oo,
LagAw
Ml §2
Center 5.795 00 GHz Span 80 MHz
#Res BH 820 kHz #YBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 %
36.5027 MHz % dB -2000 o
Transmit Freq Error  -141.773 kHz
% dB Bandwidth 40.498 MHz
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26dB Emission Bandwidth
1lac-40
5270MHz 5310MHz
Agilent R T - Agilent R T
Ref 1@ dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Log Log
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Lghv LgAv
ML §2 M1 $2
Center 5.270 00 GHz Span 80 MHz Center 5.310 00 GHz Span 80 MHz
#Res BH 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 1 Occupied Bandvidth Occ BH 7 Pur  99.00
36.0886 MHz ¥ dB -26.00 d& 36.1009 MHz % dB -26.00 d5
Transmit Freq Error  -39.377 kHz Transmit Freq Error  -42.158 kHz
% dB Bandwidth 42.125 MHz % dB Bandwidth 42.093 HHz
5510MHz 5550MHz
i Agilent R T ¥ Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
wPeak sPeak
Log Log
1a 18
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LagAw LgRAv
Ml §2 M1 S2
Center 5.510 00 GHz Span 80 MHz | Center 5.550 0@ GHz Span 88 MHz
wRes BH 430 kHz #UBH 1.3 MHz Sweep 1.64 ms (1201 pts) #Res BH 430 kHz #YBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.60 / Occupied Bandwidth Occ BH % Pur  99.00 7
36.1718 MHz ® dB -26.00 dB 36.1883 MHz x dB -26.00 dB
Transmit Freq Error  -45.197 kHz Transmit Freq Error  -63.473 kHz
% dB Bandwidth 42,398 MHz * dB Bandwidth 42.164 MHz
5670MHz
36 Agilent R T
Ref 10 dBm #Atten 28 dB
#Peak
Log
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dB/ D [ s
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o M,
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Ml 52
Center 5.670 00 GHz Span 80 MHz
#Res B 430 kHz #VBH 1.3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % PWr  99.00 %
36.1331 MHz X dB 2600 o
Transmit Freq Error  -35.570 kHz
% dB Bandwidth 42.296 MHz
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99% Occupied Bandwidth
11ac-80
5210MHz 5290MHz
© Aglent R T ¥ Agilent R T
Ref 18 dBm shitten 28 4B Ref 18 dBm #Atten 20 dB
*Foak "Peak
Log 1 1 Log
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Center 52108 B GHz Span 168 MHz Center 5.290 00 GHz Span 168 MHz
sRes BH 1.6 MHz WEH 5 HHz Sween 104 ma (1201 pes) #Res BH 1.6 MHz #YBH S MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Per 9900 X Occupied Bandwidth Occ BH Z Pur  99.00 2
749322 MHz »dB -2 4B 74.8615 MHz x dB -20.00 dB
Transmit Freq Error 99,499 kiz Transmit Freq Error  18.368 kHz
% dB Bandwidth 1,297 MKz % dB Bandwidth 80.997 MHz
5530MHz 5610MHz
i Agilent R T - Agilent R T
Ref 10 dBm #Atten 26 dB Ref 18 dBm #Atten 20 dB
#Peak #Peak I
Log Log |
10 e s 10 e e o
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3/ y s Ny A e
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Ml S2 M1 $2
Center 5.530 08 GHz Span 160 MHz Center 5.619 89 GHz Span 168 MHz
#Res BH 1.6 MHz #YBH 5 MHz Sweep 184 ms (1201 pts) #Res BH 1.6 MHz WUBM S MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur  99.00 % Occupied Bandwidth Occ BH 7% Pur  99.00 7
74.8323 MHz ¥ dB -20.00 dB 74.8834 MHz % dB -20.00 d5
Transmit Freq Error  6.243 kHz Transmit Freq Error  -12.679 kHz
% dB Bandwidth 81.043 MHz % dB Bandwidth $1.243 MHz
5775MHz
Agilent R T
Ref 1@ dBm #Atten 26 dB
#Peak
Log
1@ = o ST
dB/ bk =3
EY \ e
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Center 5.775 00 GHz Span 168 MHz
#Res BH 1.6 MHz #JBH 5 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ B % Pur  99.60 %
74.9082 MHz % dB 2089 45
Transmit Freq Error  4.112 kHz
% dB Bandwidth 80.942 MHz

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone 1 +81 596 24 8999

Facsimile :+81 596 24 8124




Test report No.

1 10636726H-C-R1

Page : 35 0f 105
Issued date : February 20, 2015
Revised date : March 5, 2015
FCCID : UCE314062A
26dB Emission Bandwidth
11ac-80
5290MHz 5530MHz
------ Agilent R T - Agilent R T
Ref 18 dBm #Atten 20 dB Ref 10 dBnm +Atten 20 dB
#Peak wPeak
Log Log
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Center 5.299 00 GHz Span 168 MHz Center 5.530 00 GHz Span 160 MHz

#Res BH 820 kHz #VBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 320 kHz #YBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 1 Occupied Bandvidth Occ BH 7 Pur  99.00
74.6044 MHz ¥ dB -26.00 dB 745991 MHz % dB -26.00 d5
Transmit Freq Error  -29.634 kHz Transmit Freq Error  -28.782 kHz
® dB Banduidth 83.012 MHz % dB Bandwidth 83.175 MHz
5610MHz
% Agilent R T
Ref 1@ dBm #Atten 28 dB
wPeak
Log
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Center 5.610 00 GHz Span 160 MHz
#Res BH 820 kHz #YBH 2.4 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth

74.63395 MHz
Transmit Freq Error  -82.846 kHz
¥ dB Bandwidth 83.786 MHz

Occ BH % Pur 99.00 1
x dB  -26.00 dB
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Test place
Report No.
Date

Temperature/ Humidity

Engineer
Mode

20dB Bandwidth

Ise EMC Lab. No.3 Measurement Room
10636726H

01/30/2015

25deg. C/30% RH

Shinichi Miyazono

Tx 1la/11n-20/ 11ac-20

1la
Frequency 20dB Bandwidth Limit
[MHz] [MHz] [MHz]
5180 18.036 -
5220 18.313 -
5240 18.194 -
5260 18.105 -
5300 18.164 -
5320 18.122 -
5500 18.083 -
5580 18.209 -
5700 18.249 -
5745 18.097 -
5785 17.877 -
5825 17.933 -
11n-20
Frequency 20dB Bandwidth Limit
[MHz] [MHz] [MHz]
5180 19.094 -
5220 19.060 -
5240 19.146 -
5260 18.863 -
5300 19.031 -
5320 18.942 -
5500 19.062 -
5580 19.015 -
5700 19.110 -
5745 18.898 -
5785 18.928 -
5825 19.103 -
11ac-20
Frequency 20dB Bandwidth Limit
[MHz] [MHz] [MHz]
5180 18.925 -
5220 18.930 -
5240 19.040 -
5260 18.930 -
5300 18.883 -
5320 18.889 -
5500 18.911 -
5580 18.914 -
5700 19.080 -
5745 18.855 -
5785 18.919 -
5825 18.916 -
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Test place
Report No.
Date

Temperature/ Humidity

Engineer
Mode

20dB Bandwidth

Ise EMC Lab. No.11 Measurement Room
10636726H

01/22/2015

25deg. C/31% RH

Shinichi Miyazono

Tx 11n-40/ 11ac-40 / 11ac-80

11n-40
Frequency 20dB Bandwidth Limit
[MHZz] [MHz] [MHZz]
5190 37.525 -
5230 37.412 -
5270 37.322 -
5310 37.265 -
5510 37.392 -
5550 37.339 -
5670 37.496 -
5755 37.227 -
5795 37.421 -
11ac-40
Frequency 20dB Bandwidth Limit
[MHZz] [MHz] [MHZz]
5190 37.358 -
5230 37.204 -
5270 37.371 -
5310 37.363 -
5510 37.385 -
5550 37.368 -
5670 37.378 -
5755 37.363 -
5795 37.378 -
11ac-80
Frequency 20dB Bandwidth Limit
[MHz] [MHz] [MHz]
5210 76.991 -
5290 76.907 -
5530 76.913 -
5610 76.934 -
5775 76.905 -
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20dB Bandwidth
1la
5180MHz 5220MHz
Agilent R T = Agilent R T
Ref 18 dBm #Atten 28 dB Ref 18 dBm #Atten 20 dB
#Peak wPeak
Lag Log
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Center 5.180 00 GHz Span 40 MHz Center 5.220 8@ GHz Span 48 MHz
#Res BH 100 kHz #UBH 300 kHz Sweep 3.84 ms (1201 pts) #Res BH 100 kHz #UBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur 9900 7 Occupied Bandvidth Occ BH 7 Pwr 9900 7
16.5291 MHz x dB -20.00 dB 16.5274 MHz x dB -20.99 dB
Transmit Freq Error  -13.646 kHz Transmit Freq Error  -8.075 kHz
% dB Bandwidth 18.036 MHz % dB Bandwidth 18.313 MHz
5240MHz 5260MHz
4 Agilent R T 2 Agilent R T
Ref 1@ dBm #Atten 28 dB Ref 10 dBm #Atten 20 dB
#Peak #Peak
Log Log
1a - - ‘ 19 - -
dB/ v et .r.-.\,w,..‘.? dB/ e e ,,..,,.:_.?
LY Y,
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| sl '.‘|'1"i""»,--"‘ 'V”v"u'\"r'r"f P H “]_-.'1"‘u¢l oty
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Center 5.240 0@ GHz Span 49 MHz Center 5.260 B8 GHz Span 40 MHz
#Res BH 100 kHz #\YBH 300 kHz Sweep 3.84 ms (1201 pts) #Res BH 100 kHz “UBH 300 kHz Sweep 3.84 ms (1261 pts)
Occupied Bandwidth Occ BH 7 Pur 9900 % Occupied Bandwidth Occ BH 7 Pwr  99.00 %
16.5349 MHz x dB -20.00 dB 16.5168 MHz x dB -20.00 dB
Transmit Freq Error  -13.795 kHz Transmit Freq Error  -13.465 kHz
% dB Bandwidth 18.194 MHz % dB Bandwidth 18.105 MHz
5300MHz 5320MHz
W Agilent R T # Agilent R T
Ref 10 dBm #Atten 28 dB Ref 16 dBm #Atten 20 dB
#Peak wPeak
Log Log
10 — : 19
dB/ 9-: sishngm e ’»«.J-\p“s.‘.‘ ot dB/ L s wvm‘] = oy ?
f ]
> ﬂnri - R
- e by
T i . i
i T Mo Skl N Loy
LagAw LaRv
M1 52 ML §2]
Center 5.300 00 GHz Span 46 MHz Center 5.320 8@ GHz Span 48 MHz
#Res BH 100 kHz WUBH 300 kHz Sweep 3.84 ms (1201 prs) wRes BH 100 kHz sUBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandvidth Occ BH % Pur  99.00 Occupied Bandvidth Occ BH % Pur 9900 7
16.5333 MHz x dB -20.00 dB 16,5162 MHz x dB -20.00 dB
Transmit Freq Error  -27.738 kHz Transmit Freq Error  -14.348 kHz
% dB Bandwidth 18.164 MHz % dB Bandwidth 18.122 MHz
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